
Spare Part Book
TOW

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 1Page16/03/2021



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 3Page16/03/2021

TOW2



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

TOW_new_parte 1

4Page

Assembly:

1

2
3

4

5

6

7

8

9

10

11

12

13

14
15

16

17

18

19

20

2122

23

24

25

26

27

28

29

30

31

33

34

16

17

18 21

22

26
27

28

16

17

18

18



Q.NOTEDescriptionCodePos

1 1LYQ-520-011 1Main bracket weldment

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

TOW_new_parte 1

5Page

Assembly:

Machine: TOW2

2 1LYQ-520-012 1Traction frame weldment

3 1LYQ-520-013 1Adjusting wheel connection weldment

4 1LYQ-520-014 1Adjusting circular tube weldment

5 1LYQ-520-015 1Adjusting drawbar

7 1LYQ-520-101 4U bolt

8 1LYQ-520-017 1Regulator weldment

9 1LYQ-520-102 1Adjusting screw rod

10 1LYQ-520-103 213x5.00-6 Wheel

11 1LYQ-520-104 4Bearing sleeve

12 GB/T.889.1.M10 8Locknut M10

13 GB/T.97.1.10 8Plain washer 10

14 GB/T.5782.M16.x.90 2Hexagon bolt

15 GB/T.96.1.16 4Plain washer

16 GB/T.889.1.M16 4Locknut M16

17 GB/T.889.1.M12 4Locknut M12

18 GB/T.97.1.12 10Plain washer 12

19 GB/T.5782.M12.x.70 1Hexagon bolt

20 GB/T.5782.M12.x.90 1Bolt M12X90

21 GB/T.97.1.16 4Plain washer 16

22 GB/T.5782.M16.x.100 2Hexagon bolt

23 1LYQ-520-105 1Connecting handle sleeve

24 51101 1Plane bearing

25 GB/T.96.1.12 2Plain washer

26 GB/T.97.1.6 6Plain washer 6



Q.NOTEDescriptionCodePos

27 GB/T.889.1.M6 3Hexagon lock nut

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

TOW_new_parte 1

6Page

Assembly:

Machine: TOW2

28 GB/T.5782.M6.x.35 3Hexagon bolt

29 1LYQ-520-106 4wheel pad

30 GB/T.5782.M12.x.80 2Hexagon bolt

31 1LYQ-520-107 1Handle

33 2”50mm 1Trailer Connection Coupler

34 GB/T.91-2000 2Split pin



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

TOW_new_parte 2

7Page

Assembly:

1

2
3

4

5

6

7

8

9

10

11
12



Q.NOTEDescriptionCodePos

1 1LYQ-520-020 1Rod weldment

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

TOW_new_parte 2

8Page

Assembly:

Machine: TOW2

2 1LYQ-520-016.01 5Tow discs

3 1LYQ-520-016.02 4Short spacer sleeve

4 1LYQ-520-016.03 2Square hole bearing

5 1LYQ-520-016.04 2Bearing connecting plate

6 1LYQ-520-016.05 2long spacer sleeve

7 1LYQ-520-016.06 1Harrow connecting disc

8 GB/T.97.1.24 1Plain washer 24

9 GB/T.889.1.M24 1Hexagon lock nut

10 GB/T.801.M12.x.35 8Small semicircular head low square neck bolt

11 GB/T.97.1.12 8Plain washer 12

12 GB/T.889.1.M12 8Locknut M12



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 9Page16/03/2021

TOW 2012-2016



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

TOW_parte 1

10Page

Assembly:

1

2

3

4 5 6
7 8

9

10

11 12

13
14 15 16

17

18

19

20
21 22

23
24

25

26

27

28
29

30

31

32

34

35

36
37

38

2

3

6

7
8

10

3

3

7

7

8

8

9

10

10

10

10

6

3

3
3

324

25

26
27

28
29

3031

33

34

35

36

37

26

27

28

29

31

34

27

27

27

27

27

26

28

29

31

34

38

34

32



Q.NOTEDescriptionCodePos

1 TOW.001 12" Coupling

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

TOW_parte 1

11Page

Assembly:

Machine: TOW 2012-2016

2 TOW.002 3Hex Bolt M12×80

3 TOW.003 29Hex Lock Nut M12

4 TOW.004 1Hitch Tongue

5 TOW.005 1Adjustable Rod

6 TOW.006 3Hex Bolt M16×90

7 TOW.007 6Big Flat Washer Ø16

8 TOW.008 4U style Bolt

9 TOW.009 4Nylock Nut M16

10 TOW.010 7End cap

11 TOW.011 2Flat Washer Ø12

12 TOW.012 1Handle Grip

13 TOW.013 1Hex Bolt M6×30

14 TOW.014 1Handle

15 TOW.015 1Nylock Nut M6

16 TOW.016 1Big Flat Washer Ø12

17 TOW.017 1Outside Sleeve

18 TOW.018 1Inside Sleeve

19 TOW.019 1Hex Bolt M12×60

20 TOW.020 1Frame

21 TOW.021 1Bearing

22 TOW.022 2Thick Flat Washer Ø12

23 TOW.023 1Threaded Rod

24 TOW.024 2Nylock Nut M24

25 TOW.025 2Disc Pressure Plate



Q.NOTEDescriptionCodePos

26 TOW.026 4Disc Support Plate

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

TOW_parte 1

12Page

Assembly:

Machine: TOW 2012-2016

27 TOW.027 8Short Sleeve

28 TOW.028 4Bearing Base Assy'

29 TOW.029 16Carriage Bolt M12×35

30 TOW.030 2Square Axle Weldment

31 TOW.031 4Long Sleeve

32 TOW.032 10Disc

33 TOW.033 1Wheel Bracket

34 TOW.034 6Flat Washer Ø20

35 TOW.035 2Hex Bolt M5×25

36 TOW.036 2Tire

37 TOW.037 2Nylock Nut M5

38 TOW.038 2Flat Washer Ø24




